=

OTES:

1.) ALL STL. MEMBERS COATED W/ ZINC RICH
EPOXY THEN FINISHED W/ POLYESTER

POWDER CDATING.

2.) 1/2" X 2 1/2" NYLON GLIDES &
1/2° X 5 1/2" EXPANSION

2 o .
k/ ZH o S
1D GA SPUN STL
36" X 1 1/4
3/8° X 17 S.STL STL. BAR { CUP )
CGE. HOLT W/ NUT 5/16" X 17 SSTL. GOE.
BOLT W/ WASHER & NYLON LOGKNAT
YIX 1 /2SS 2* StH. 40 STL PPE
GAP SCR. W/ NUT Coaieon ]
2 51e 0 7/8
STL. BAR 16 11/16"

/e x 21/
SIL BAR

ZA\S —

1/2" PLTD. GLIDES \— 1/2" X 2 1/2* SSTL
W/ NYLON PAD CAP 5CR. W/ LOGKNUT

ANCHOR BOLTS PROVIDED.

P.0. Box 142 Mifflintown, PA 17059-0142 [Rev. my - usB

B ee® ™ \ov |™ TABLE
- - DATE DRAWN : 12/12/96

:) L I\/l O r—\’ ”—] o . DRAWN BY : AH Rev. T DRAMNG

DATE REV. : 8/30/01 E 101-20

SHEET
1 0F 2




NOTES:
1.) DURING ASSEMBLY PROCEDIURE;
B0 NOT COMPLETELY TIGHTEN HARDWARE.
2.) THE ACTUAL PARTS WILL NOT BE NUMBERED;
NUMBERS ONLY APPLY TO DRAWING.

DETALL A

USE 2 — PCS. SUPPORT FRAME/ 1 SEAT {5 )

2 - PCS. 1/2°X 21/ SS. HEX HD. CAP SCR ( 9)

2 - PGS 1/2° S5, NYLDN LOCKNLT { 10 )
4 - PCS. 1/2° SS. FLAT WASHER ( 14)
4 - PCS. 1/2" SS. ACORN NUT { 13 )
4 - PCS.1/2°X 2 1/2" CLIDE ( 17 )
BOLT SUPPORT FRANES/ 1 SEAT ( 5 ) TOGETHER USING

HARDWARE ¢ 9, 10, & 14 ) AND ATTACH 1/2° X 2 1/2" GUDES

(17 } USING HARDWARE ( 13 ). TIGHTEN TO SNUG FTT. REPEAT

UNTL ALL GLIDE ARE ATTACHED.

USE 1 — PC, TABLE TOP ASSY. (1)

DETALL B

4 — FCS. 3/18" X 1 1/4 ST CLAP ( 4 )
8 - PCS. 5/16" X 1" 55, CGE. BALT [ 7 )
8 - PLS. 5/16" SS. NYLON LOCKNLT ¢ 11 ]

8 - PCS. 5/16" S5. FLAT WASHIR (

ATTACH TARLE TOP ASSY. AND 3/16° X

15 )
11/4" SIL CLAMP { 4 ) T STEP 3

ASSEMBLY USNG HARDWARE ( 7, 11, & 15 ). TIGHTEN TO SNUG FTT.

REPEAT UNTIL GLANPS ARE ATTAGHEL.

UPON COMPLETION UF TABLE ASSEMBLY SQUARE ALL CONPONENTS THEN

TIGHTEN ALL HARDWARE,

mN | ary PART NO DESCRIPTION
T 7 0- 101 —0-1 TRHLE TaP ASSY.
S I o) R 1 Y 15
4 - PCS. 1/2° SS. NYLDN LGCKNUT { 10 ) i i gjgtg:g AL ST SUY TRAUE
B - PCS. 1/2° 5. FLAT WASHER ( 14 ) PFE CLAVP (101)
ATTACH ALL STL. SEAT FRAME ( 3 ) TD STEP 1 ASSEMBLY LISING 5 | 2 0- 101011 SUPPORT FRAME / 1-SEAT
HARDWARE ¢ B, 10, & 14 ). TIGHTEN TO SNUG FIT. REPEAT UNTIL ALL B | 16 1-11-028 3/8 X 1" SS CCE BOLT
SEAT FRAMES ARE ATTACHELL 7 4 1-11-032 5/16" X 1° 55 C& BOLT
8 | 4 1-12-004 1/7° % 1 1/Z° 55 HEX HI GAP SCR
¥ | 2 1-12-078 g g
USE 2 - PUS. 14 GA PERF. SIL SEAT ( 2 ) W | B 1-20-015 12 ):/22_1é$2 N?IS_ONHD(LugNE?P >
18 - PCS. 3/8 X 17 SS. CGE BALT { 6 ) ) TS =
16 - RCS, 3/8" 5. HEX NUT. { 12 ) - B/16 SS NYLON LOCKNUT
16 — PCS. 3/8" SS. FLAT WASHER ( 16 ) 12 |16 1-21-007 3/8° S5 HEX NUT
ATTACH 14 GA_ PERF. STL SEAT { 2 ) TO STEP 2 ASSEMBLY USING W] 4 1-21-919 1/Z° 55 HEX AGORN NUT
HARDWARE { &, 12, & 16 ). TIHTEN TO SNUG FTT. REPEAT LINTLL ALL T | 12 122015 1/7 53 FLAT WASHER
14 CA. PERF. SEATS ARE ATIACHED. W | 8 120017 5/16" S8 FLAT WASHER
16 16 1-22-024 3/8" 55 FLAT WASHER
7 | % 546077 1/7 X 2 1/7" GUDE
— A NONE |™"  TABIE ASSEMBLY
- - DATE DRAWN : 12/12/96
i ORAWN BY : AH REV. | DRAWING
D U M Ol - NUMBER SHEET
’ I n ™ |DATE REV. : 8/30/01 E 101—=20
P.O. Box 142 Mifflintown, PA 17059-0142 [rev. by - s 20F2




